



CERTIFICATE OF ANALYSIS

PRODUCT NAME: COBALT OXIDE 72%MIN
 QUANTITY: 2000KGS
 LOT NO.: 20230610
 MANUFACTURE DATE: 2023.06.10

ANALYSIS RESULTS	
Index	Guaranteed (%)
Co%	72.50
Ni%	≤0.005
Fe%	≤0.01
Mg%	≤0.005
Cu%	≤0.005
Mn%	≤0.003
Zn%	≤0.005
Pb%	≤0.005
Cr%	≤0.001
Ca%	≤0.01
D50	3-6
Apparent Density(g/cm3)	0.7-1.6
Tap Density(g/ cm3)	1.5-2.5

 For and on behalf of ANHUI FITECH MATERIAL CO., LTD
 安徽征越新材料科技有限公司

COMPLY TO STANDARD

吴飞

Authorized Signature(s)